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Rep?rt FCC Rule Description Limit Result Remark
Section
§2.1046 Conducted Output Power Reporting Only PASS -
§22.913(a)(2) Effective Radiated Power <7 Watts PASS -
3.4
Equivalent Isotropic
§24.232(c) Radiated Power < 2 Watts PASS -
§27.50(d)(4) Equivalent Isotropic <1 Watts PASS i
’ Radiated Power
3.5 §24.232(d) Peak-to-Average Ratio <13 dB PASS -
§2.1049
§22.917(b) . . .
3.6 §24.238(b) Occupied Bandwidth Reporting Only PASS
§27.53(9)
§2.1051
§22.917(a)
3.7 §24.238(a) Band Edge Measurement < 43+10log10(P[Watts]) PASS
§27.53(h)
§2.1051
§22.917(a) L
3.8 §24.238(a) Conducted Emission < 43+10log10(P[Watts]) PASS
§27.53(h)
§2.1055 < 2.5 ppm for Part 22
§22.355 .
39 Frequency Stability for PASS )
’ §2.1055 Temperature & Voltage
§24.235 Within Authorized Band
§27.54
§2.1053 -
. . Under limit
4.4 §22.917(a) Field Strength of Spurious | _ 4\ 1010g10(PWatts]) | PASS | 17.62 dB at
§24.238(a) Radiation 2508.00 MHz
§27.53(h) )
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saanias. FCC RF Test Report

Report No. : FG780201

1 General Description
1.1 Applicant

Acer Incorporated

8F., No. 88, Sec. 1, Xintai 5th Rd., Xizhi Dist., New Taipei City 22181, Taiwan

1.2 Manufacturer

Shanghai Sunrise Simcom Limited

No.888, Shengli Road, Qingpu Industrial Park, Shanghai, P. R. China

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment WagTag
Brand Name Pawbo
Model Name TKO10
FCCID HLZTKO010

EUT supports Radios application

GPRS/EGPRS/WCDMA/HSPA/HSPA+ (16QAM uplink is not
supported)

WLAN 2.4G 802.11b/g/n HT20

Bluetooth v3.0 + EDR/ Bluetooth v4.0 LE

IMEI Code Conducted/Radiation: 358919089992290
HW Version V1.01

SW Version V1.1.0008

EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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TEL : +86-512-57900158
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SPORTON LAE. FCC RF TeSt Report Report No. : FG780201

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

GSM/GPRS/EDGE:

850: 824.2 MHz ~ 848.8 MHz

1900: 1850.2 MHz ~ 1909.8MHz
Tx Frequency WCDMA:

BandV: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz
Band IV: 1712.4 MHz ~ 1752.6 MHz

GSM/GPRS/EDGE:

850: 869.2 MHz ~ 893.8 MHz

1900: 1930.2 MHz ~ 1989.8 MHz
Rx Frequency WCDMA:

BandV: 871.4 MHz ~891.6 MHz
Band ll:  1932.4 MHz ~ 1987.6 MHz
Band IV: 2112.4 MHz ~ 2152.6 MHz
GSM/GPRS/EDGE:

850: 33.20 dBm

1900: 30.13 dBm

Maximum Output Power to Antenna WCDMA:

BandV: 23.44 dBm

Band Il: 22.22 dBm

Band IV: 21.15dBm

Antenna Type Monopole Antenna

Cellular Band: -6.10 dBi

Antenna Gain PCS Band: 1.57 dBi

AWS Band: 1.57 dBi

GSM: GMSK
GPRS: GMSK
EDGE: GMSK / 8PSK

Type of Modulation WCDMA : BPSK (Uplink)
HSDPA : QPSK (Uplink)
HSUPA : QPSK (Uplink)
HSPA+ : 16QAM (16QAM uplink is not supported)

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator

Maximum | Frequency
Type of Emission

FCC Rule System ERP/EIRP | Tolerance
Modulation Designator

(W) (ppm)

Part 22 GSM850 GPRS class 8 GMSK 0.3126 0.0299 ppm | 244KGXW
Part 22 GSM850 EDGE class 8 8PSK 0.0759 0.0263 ppm | 252KG7W
Part 22 | WCDMA Band V RMC 12.2Kbps BPSK 0.0330 0.0335 ppm | 4M15F9W
Part 24 GSM1900 GPRS class 8 GMSK 1.4791 0.0133 ppm | 243KGXW
Part 24 GSM1900 EDGE class 8 8PSK 0.9506 0.0122 ppm | 246KG7W
Part 24 | WCDMA Band Il RMC 12.2Kbps BPSK 0.2393 0.0101 ppm | 4M16F9W
Part 27 | WCDMA Band IV RMC 12.2Kbps BPSK 0.1871 0.0127 ppm | 4M16F9W

1.7 Testing Location

Sporton Lab is accredited to 1ISO 17025 by National Voluntary Laboratory Accreditation Program
(NVLAP code: 600155-0) and the FCC designation No is CN5013.

Test Site Sporton International (Kunshan) Inc.

No.3-2 Ping-Xiang Rd, Kunshan Development Zone Kunshan City Jiangsu

Province 215335 China
Test Site Location
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC Test Firm
Registration No.

630927

Sporton Site No.
Test Site No.

THO1-KS 03CHO03-KS

Note: The test site complies with ANSI C63.4 2014 requirement.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HLZTKO010
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SPORTON LAE. FCC RF TeSt Report Report No. : FG780201

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 22(H), 24(E), 27(L)

¢ ANSI/ TIA/ EIA-603-D-2010

4 FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

’ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1.  All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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Report No. : FG780201

Test Configuration of Equipment Under Test
21 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 10th harmonic for GSM850 and WCDMA Band V.

2. 30 MHz to 10th harmonic for WCDMA Band IV.

3. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band Il.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GPRS class 8 Link B GPRS class 8 Link
GSM 850
B EDGE class 8 Link B EDGE class 8 Link
B GPRS class 8 Link B GPRS class 8 Link
GSM 1900
B EDGE class 8 Link B EDGE class 8 Link
WCDMA BandV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band Il | ® RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band IV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
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2.2 Connection Diagram of Test System

2.3 Support Unit used in test configuration

120 Vac / 60 Hz

Adapter

Dipole Antenna

(([I_i)

[

————
—
—l
———————————

N

System Simulator

Item |[Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord

1. System Simulator |Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |Notebook Lenovo G480 PRC4 N/A Unshielded, 1.8 m
3. |DC Power Supply [GW INSTEK |GPS-3030D N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.3 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.3+10=14.3 (dB)

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HLZTKO010

Page Number
Report Issued Date : Nov. 08, 2017
Report Version
Report Template No.: BU5-FG22/24/27 Version 1.2
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SPORTON LAE. FCC RF TeSt Report Report No. : FG780201

3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 Conducted Output Power

CH |

System Simulator EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

Power Divider
System Simulator - 0

EUT

0

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1

Description of the Conducted Output Power and ERP/EIRP

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for GSM850 and WCDMA Band V.

The EIRP of mobile transmitters must not exceed 2 Watts for GSM1900 and WCDMA Band .

The EIRP of mobile transmitters must not exceed 1 Watts for WCDMA Band IV.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.

4 Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.5.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.7.1.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. Set EUT to transmit at maximum output power.

4. When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.

5. Set the CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer.

Record the maximum PAPR level associated with a probability of 0.1%.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1

Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 v02r02 Section 4.2.

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
=P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was
measured.
5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

1. The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

2. The EUT was set up in the thermal chamber and connected with the system simulator.

3. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

4. With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

2. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

4. The variation in frequency was measured for the worst case.
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4 Radiated Test Iltems
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
4.2.1 For radiated test from 30MHz to 1GHz

R Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

|
=0 oo _— -

Spectrum Analyzer ; Receiver

L__| L_|
System Simulator

4.2.2 For radiated test above 1GHz

R Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

: I L |
s -

- ™
Spectrum Analyzer / Receiver

| |
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Field Strength of Spurious Radiation Measurement

4.4.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.8 and ANSI / TIA-603-D-2010
Section 2.2.12.

2. The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1GHz and
1.5 meter for frequency above 1GHz above the ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10.Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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5 List of Measuring Equipment

Calibration

Instrument | Manufacturer | Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum Conducted
R&S FSV40 101040 10Hz~40GHz  [Aug. 09, 2016| Aug. 04, 2017 | Aug. 08, 2017
Analyzer (THO1-KS)
Radio 2G/3G/ILTE_full Conducted
communication Anritsu MT8820C | 6201300652 - Aug. 09, 2016| Aug. 04, 2017 | Aug. 08, 2017
anal band (THO1-KS)
yzer
Thermal -40~+150°C Conducted
Hongzhan LP-150U |HZ014011440 Apr. 18,2017 | Aug. 04, 2017 | Apr. 17,2018
Chamber 20%~95%RH (THO1-KS)
EXA Spectrum ) Oct. 19, 2017~ Radiation
Keysight N9010A | MY55150244 10Hz~44GHz | Apr. 18, 2017 Apr. 17,2018
Analyzer Oct. 23, 2017 (03CHO03-KS)
) Oct. 19, 2017~ Radiation
Bilog Antenna TeseQ CBL6112D 35406 25MHz~2GHz |[Apr. 22, 2017 Oct. 23, 2017 Apr. 21, 2018 (03CH03-KS)
Oct. 19, 2017~ Radiation
Horn Antenna | Schwarzbeck (BBHA9120D| 9120D-1356 1GHz~18GHz | Apr. 22, 2017 Oct. 23, 2017 Apr. 21, 2018 (03CH03-KS)
Oct. 19, 2017~ Radiation
SHF-EHF Horn| Schwarzbeck [BBHA9170 |BBHA170249| 15GHz~40GHz |Feb. 15,2017 Oct. 23, 2017 Feb. 14, 2018 (03CHO3-KS)
e 1MHz~1000MHz / Oct. 19, 2017~ Radiation
Amplifier com-power PA-103A 161069 Apr. 18, 2017 . Apr. 17,2018
P P 32 dB Pr Oct. 23,2017 | "P" (03CHO3-KS)
high gain AMF-7D-00 Oct. 19, 2017~ Radiation
Amplifier MITEQ 101822—30-1 2025788 1GHz~18GHz |Apr. 18, 2017 Oct. 23, 2017 Apr. 17,2018 (03CH03-KS)
. . Oct. 19, 2017~ Radiation
Amplifier Agilent 8449B 3008A02370 | 1GHz~26.5GHz |Oct. 12, 2017 Oct. 23, 2017 Oct. 11, 2018 (03CHO3KS)
AC Power Oct. 19, 2017~ Radiation
Source Chroma 61601 F104090004 N/A NCR Oct. 23, 2017 NCR (03CHO3KS)
Oct. 19, 2017~ Radiation
Turn Table ChamPro EM 1000-T 060762-T 0~360 degree NCR Oct, 23, 2017 NCR (03CHO3-KS)
Oct. 19, 2017~ Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A 1m~4 m NCR Oct, 23, 2017 NCR (03CHO3-KS)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 2.8dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 3.3dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)
Band GSM3850 GSM1900
Channel 128 189 251 512 661 810

Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GPRS class 8 33.08 33.02 33.20 30.13 29.99 30.00
GPRS class 10 32.24 32.24 32.40 29.14 29.02 29.08
GPRS class 11 30.43 30.44 30.57 27.10 26.98 27.06
GPRS class 12 29.38 29.34 29.52 25.97 25.86 25.95
EGPRS class 8 27.05 26.99 26.91 28.21 27.55 27.28
EGPRS class 10 26.04 26.05 25.95 27.18 26.50 26.19
EGPRS class 11 23.95 23.90 23.77 25.34 24.53 24.22
EGPRS class 12 22.75 22.78 22.62 24.22 23.19 22.86

Conducted Power (*Unit: dBm)

Band WCDMA Band V WCDMA Band Il WCDMA Band IV
Channel 4132 | 4182 | 4233 | 9262 | 9400 | 9538 | 1312 | 1413 | 1513
Frequency 826.4 | 836.4 | 846.6 | 1852.4 | 1880 | 1907.6 | 1712.4 | 1732.6 | 1752.6

RMC 12.2Kbps 2310 | 23.44 | 23.05 | 2216 | 22.22 | 2217 | 21.11 | 21.10 | 21.15
HSDPA Subtest-1 | 22.02 | 22.28 | 21.95 | 21.00 | 21.25 | 21.25 | 19.64 | 19.04 | 18.91
HSDPA Subtest-2 | 22.03 | 22.26 | 21.89 | 20.95 | 21.25 | 21.26 | 19.64 | 19.03 | 18.87
HSDPA Subtest-3 | 21.54 | 21.86 | 21.47 | 20.48 | 20.80 | 20.81 | 19.15 | 18.55 | 18.40
HSDPA Subtest-4 | 21.54 | 21.85 | 21.46 | 20.45 | 20.76 | 20.77 | 19.12 | 18.53 | 18.39
HSUPA Subtest-1 | 20.06 | 20.34 | 20.01 | 15.39 | 1419 | 1422 | 17.72 | 17.05 | 16.95
HSUPA Subtest-2 | 20.07 | 20.33 | 20.03 | 15.29 | 14.14 | 1412 | 17.72 | 17.08 | 16.94
HSUPA Subtest-3 | 21.03 | 21.32 | 20.98 | 16.29 | 15.13 | 1510 | 18.71 | 18.07 | 17.94
HSUPA Subtest-4 | 19.49 | 19.75 | 19.43 | 14.73 | 13.53 | 13.59 | 17.16 | 16.57 | 16.42
HSUPA Subtest-5 | 22.10 | 22.30 | 21.90 | 17.30 | 16.10 | 16.00 | 19.70 | 19.10 | 18.90
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ERP/EIRP
GSM850 (Gt - Lc= -6.10dB)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)
Conducted Power (dBm) 33.08 33.02 33.20
Conducted Power (Watts) 2.0324 2.0045 2.0893
ERP(dBm) 24.83 24.77 24.95
ERP(Watts) 0.3041 0.2999 0.3126
EDGES850 (Gt - Lc= -6.10dB)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)

Conducted Power (dBm) 27.05 26.99 26.91
Conducted Power (Watts) 0.5070 0.5000 0.4909

ERP(dBm) 18.80 18.74 18.66
ERP(Watts) 0.0759 0.0748 0.0735
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GSM1900 (G - Lc= 1.57dB)

512 661 810
Channel

(Low) (Mid) (High)

Frequency
1850.2 1880 1909.8

(MHz)
Conducted Power (dBm) 30.13 29.99 30.00
Conducted Power (Watts) 1.0304 0.9977 1.0000
EIRP(dBm) 31.70 31.56 31.57
EIRP(Watts) 1.4791 1.4322 1.4355
EDGE1900 (Gt - Lc= 1.57dB)
512 661 810
Channel

(Low) (Mid) (High)

Frequency
1850.2 1880 1909.8

(MHz)

Conducted Power (dBm) 28.21 27.55 27.28
Conducted Power (Watts) 0.6622 0.5689 0.5346
EIRP(dBm) 29.78 29.12 28.85
EIRP(Watts) 0.9506 0.8166 0.7674
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WCDMA Band V (G - Lc- -6.10dB)

4132 4182 4233
Channel
(Low) (Mid) (High)
Frequency
826.4 836.4 846.6
(MHz)
Conducted Power (dBm) 23.10 23.44 23.05
Conducted Power (Watts) 0.2042 0.2208 0.2018
ERP(dBm) 14.85 15.19 14.80
ERP(Watts) 0.0305 0.0330 0.0302
WCDMA Band Il (Gt - L¢= 1.57dB)
9262 9400 9538
Channel
(Low) (Mid) (High)
Frequency
1852.4 1880 1907.6
(MHz)
Conducted Power (dBm) 22.16 22.22 22.17
Conducted Power (Watts) 0.1644 0.1667 0.1648
EIRP(dBm) 23.73 23.79 23.74
EIRP(Watts) 0.2360 0.2393 0.2366
WCDMA Band IV (Gt - L¢= 1.57dB)
1312 1413 1513
Channel
(Low) (Mid) (High)
Frequency
1712.4 1732.6 1752.6
(MHz)
Conducted Power (dBm) 21.1 21.10 21.15
Conducted Power (Watts) 0.1291 0.1288 0.1303
EIRP(dBm) 22.68 22.67 22.72
EIRP(Watts) 0.1854 0.1849 0.1871
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Peak-to-Average Ratio

Mode GSM850 Limit: 13dB
Mod. GPRS class 8 EDGE class 8 Result
Lowest CH 0.32 3.54
Middle CH 0.20 3.25 PASS
Highest CH 0.20 3.30
Mode GSM1900 Limit: 13dB
Mod. GPRS class 8 EDGE class 8 Result
Lowest CH 0.12 3.07
Middle CH 0.26 3.30 PASS
Highest CH 0.20 3.62
Mode WCDMA Band V WCDMA Band Il WCDMA Band IV Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 2.52 3.10 3.13
Middle CH 2.03 2.96 3.19 PASS
Highest CH 2.43 2.96 3.04
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:0ds  AQT 2ms & RBW 10 Mz At :ds  AQT 2ms & RBW 10 Mz
Sa Vaw 153 Vaw
T T T T
- i 3 { - i 3 {
i, | | | . | | |
o _ | o . !
= | 1 = |
| | | b | |
\ | | | |
T — righes . - - am render . f -
{ 1 | { |
| 1 | { | { | {
o T 1 T 1E0 - - !
1 § | B |
| { [ o [
I | 1 |
| | |
| | 1 1 |
2 i i f i * ] b
| | | e | B |
| | | iy
1E-0% - 1 1 1E-0% - 1 i
{ I | { I |
| ! : [ ! _ :
| | | | | |
JCT 0466 Mk ' man Pyrr o 000 6 T 10076 Giir ' man Pyrr o 000 6
Complement ary Cumulative Distribution Func ian Samples: 130000 Complement ary Cumulative Distribution Func ian Samples: 130000
Mean | Peok | Crest | 10w | 1% | 0% | 0.01% Moan | Peak | Grest | 10w | 1% | 0% | 0.01%
Trace 1 [ 7790 dBm 5 51 cBm 762 08 157 d8 7.17 d8 74308 255 d Trace 1 31 dBm 75 4 dem 371 08 177 a8 7.58 OB 706 o8
- —— t——— ———
Measuring...  QRRRIANEE e | measuring...  [EERRINNED W |

Date: 4AUG 2017 330842

Date: 4AUG 2017 231536
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum 2
fef Lovel 0,00 dbm  OHIset 15,20 0B
e A :d8_ AQT 2ms @ REW 10 M
@ 158 Vw
T T T
) - - -
: T
i £
oo T
10 L — ¥
1E-D T 1 —F
{ 1
L 1 1
| |
F 17024 Gz Mean Per + 20,00 dB
Complamentary Cumulative Distriiution Function Bamplas: 130000
___Maan | Paak | crast___| in%a | 1% |__0.3% | o.08% |
|_Trace 1 [ 7159 dbm 7506 cha 3 46 0B 177 a8 2.67 OB 3.13 o 3.36 ab
Heasurima..  WARRARAED W

Cabe: 4 ALG 2017 228548

Middle Channel

Spectrum -
fof Lewel 2000 dém  Offset 1520 dB
e A Jds  AgT 2ms & RBW 10 Mz
| =R
o - - -
o1 + T
1E0 EEEH | T
1 1
1ED 1 T
2| 1
| 1
16+ T
o i e
Gomplement ary Gumailative Distribution Functian
Mean | Peok | Crest | 10 | 1% | .
Trace 1 [ 7185 dém 75 3z cBm 347 o8 177 a8 7.70 dB 31 3.42 dR
=
Fasuring .. AR e 4

Date: 4AUG 2017 228851

Highest Channel

Spectrum

fof Lewel 2000 dém  Offset 1520 dB
e A Jds  AgT 2ms & RBW 10 Mz
5a vaw
a2 : :
1 1 |
o1 T
1E-0 T
1 I
1ED of
1
16+
7 17506 G iwan By 3
Gomplement ary Gumailative Distribution Functian Sample: o0
Mean | Peok | Crest | 10 | 1% | pa%s | o
Trace 1 [ 7189 dém 75 17 cBm 337 o8 .74 08 7.61 08 304 B EE
=
Tervarmg. . GINMIANNE W8 ¥

Date: 4AUG 2017 22883

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HLZTKO010

Page Number : A9 of A30
Report Issued Date : Nov. 08, 2017
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2



GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

26dB Bandwidth

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HLZTKO010

Report Template No.: BU5-FG22/24/27 Version 1.2

Mode GSM850

Mod. GPRS class 8 EDGE class 8
Lowest CH 0.318 0.322
Middle CH 0.317 0.323
Highest CH 0.315 0.318

Mode GSM1900

Mod. GPRS class 8 EDGE class 8
Lowest CH 0.319 0.314
Middle CH 0.316 0.310
Highest CH 0.318 0.300

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV

Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.68 4.68 4.68
Middle CH 4.69 4.69 4.68
Highest CH 4.68 4.68 4.69

Sporton International (Kunshan) Inc. Page Number : A10 of A30
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

GSM850 (GPRS class 8)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

ol Lovel 34,30 dbm

offset 14.30 0B & RBW 3 kHz

ol Lovel 34,30 dbm
AL 3008 BWT

offset 14.30 0B & RBW 3 kHz
BI2 it @ VBW 10 kHz  Mode Auto FET

Date: 4 AUG 2017 175241

At 308 BWT 63015 @ VBW 10 kHZ  Mode Auto FET
1P% Max 1P% Max
= CETEI] < CETEI] .
X T,
20 20 L.
o ot g, 321700000000 kH.
- e 8 3
p ! Eh6E.2
10 da 10 da
0 o = 0 o -
-10 dey 10 e —r- = ]
7
W ’
20 dien -20 den—{- B ¥ |
it .
30 -0 A o
1 ", i M
40 o8 7 e 40 (g e,
. 7
P b ol e
e : g 50 ke
40 i 40 i
CF 824,32 MHz LT gt Bpan 1.0 MHz CF 824,32 MHz LT gt Bpan 1.0 MHz
Marker Marker
Typa | Rot | Tre | H-value | w-walue | Function | Function Result | Typa | Rot | Tre | H-value | v-value | Function | Function Result |
ML 1 B24, 181 MHz 72.17 dBm B down 377 kA2 ML 1 B24.308 MHz 2125 dBm B down EE TR T
T 1 B24.0812 MHz -3.15 dBm nd 268,00 dB T 1 B24.0302 MHz 76 o nd 28,00 dB
T2 1 B34, 3586 MHz -4.20 dBm G factar 2504 4 T2 1 B34, 3608 MHz 6 G factar PE6T.Z
1 T e ) -

[Date: 4 AUS 2017 18854

Middle Channel

Middle Channel

LT

Si
Rof Lowel 3420 dom  Offset 14

B @ RBW 3 kHz

DT

B @ RBW 3 kHz
Wi ® YEBW 10 kHz  Mode auto FET

Rof Lowel 3420 dom  Offset 14
b SWT 532

Date: 440G 2017 178317

At b BWT 6325w VBW 10 kHZ  Mode Auto FET
[T
30 dbm=—p M) I M)
. . nalil . X
Tl
10 diim—+ 10 dim —t
'
0 dm — 0 dm pras — T
4 X
-10 = -10 = -
S \
-20 @ben ~20 e —t JM .
y o
-30 - -30 7 W
i b, T o,
4 - & -~
=40 o ~ e = (e ey
W e -
- ] |-
.;,‘-&s:ﬂh*"f— Sy S0 —
60 o8 60 o8
| GF @864 Mz 20401 pits Span 1.0 MHz | GF @864 Mz 20401 pits B Span 1.0 MHz
- Marker
Type | Bot | T | Hovalus | Fewalue | Function | Type | Bot | T | Hovalue | Fewalue | Function | Fumction Result |
W 236,305 ] b down [N 1 B36.425 MHz 21.50 dBm B down 2
1 1 nd& T1 1 E36,2362 MHz -4.57 gBm nd&
T2 1 Q factor T2 1 B35 5508 MHZ -4.30 dBm 0 factor

Date: 440G 2017 18858

Highest Channel

Highest Channel

SCLPUT

Sp

B @ RBW 3 kHz

Rof Lowel 3420 dom  Offset 14

CLrum

Spe
Rof Lowel 3420 dam  Offset 14
At Wl BWT

B @ RBW 3 kHz
® YIW 10 kHz

Mode auto FET

Date: 440G 2017 17838

At b BWT 6325w VBW 10 kHZ  Mode Auto FET
[T [T
A0 et =t ML A0 et =t ;
s il T
20 u,\"r 20 i LT
10 dibm——t 10 ditm—+
0 e _ 0 e — 1
-10 - - -10 o= -
o of —~ '
20 @8 - . . 20 e —t st . R
o i 4
-30 - 5 -30 = L
e " o .
ra r iy
-40 oBm ! - o o b i -
v o~ D —
sl it . ] 50 == 1
60 o8 60 o8
CF 848,86 MHz 10401 pis B Sipan 1.0 Mz CF 848,86 MHz 10401 pis B Sipan 1.0 Mz
HMarkir Markisr
Type | Bot | T | Hovalus | Fewalue | Function | Fumction Result | Type | Bot | T | Hovalus | Fewalue | Function | Fumction Result |
", 548,783 MHz 23.20 dem el down 314.7 khz ", 548,783 MHz 21.15 dBm el down 317.7 khz
1 1 49,6432 MHZ -3.11 dBm i3 26,00 da TL 1 48,0412 MHZ -4.47 dBm i3 26,00 da
T2 1 43,9578 MHz -2.39 dBm 0 factor 2607 F 12 1 B43, 5568 MHZ -5.15 dBm 0 factor 26718

Date: 440G 2017 185030
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

GSM1900 (GPRS class 8)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

mef Lowel 3500 dém  Offset 15.20 0B & RBW 3 kHD

el Level 3500 dbm
AL 30 o8

offset 1520 0B @ RBW 3 kHz

BWT B32 iz @ VBW 10 kH:  Mode Auto FET

Date: 4 AUS 2017 188500

Att 308 BWT 63015 @ VBW 10 kHZ  Mode Auto FET
1P% Max 1P% Max
= Wi = Wi
- 08 d| - nafy
0 216700000000 kHz| 0 Ay B 213700000000 kiHz|
508, 7 58982
10 T 10
0 o . 0 o
-10 hen— R — -10 @hen— —
20 o 20 o Lt
» 7
o " i
30 dée 30 d8e = :
o~ ", v i e
gl o - i T
py =7 Y ST O o
v ko
50 o 50
60 den—t 1 0 dBen -
CF 183027 GHz Bpan 1.0 MHz CF 183027 GHz L1 ity Bpan 1.0 MHz
Marker Marker
Typa | Rot | Tre | H-value | Function | Function Result | Typa | Rot | Tre | H-value | ¥-value | Function | Function Result |
1 1 LBE01ES CHz B down ML 1 L BEOLE] GHz 2137 dem B down ETER YT
T 1 18500413 CHz ndE T 1 18500432 GHz -3.38 dBm nd 26,00 dB
T2 1 18503508 GHz G factar T2 1 18503568 GHz Q facior SE0E.Z
) . .

Date: 4 AUS 2017 191548

Middle Channel

Middle Channel

Spectrurm o Spectrum L
35.00 dem  Offset 1520 dB & RBW 3 kHz Offset 1520 dB & RBW 3 kHz
M b BWT 633 U5 @ YBW 10 kM2 Mode Auto FFT EWT 633 WF @ YBW 10 kM Mode Auto FFT
1P Mas
ERTET] CETET] 21.50 dim)
30 o — 30 & LE7IGR1000 OHz|
26,00 di)
20 dim },r—}h 20 dBm o = = 205 FOO0MIN00 kHz
r 70,5
10 7 10 T
; Y
) 0 o
b
{9 J
-10 den -+ - G -10 den ¥ 1
e Ve, ir
20 e y v 20 o A
o \ o
30 o8 30 o8 =
¥ a1 e
80 = = = e =
P G ey T
L Sy s
50 oB ‘50 i
0 i 0 i
GF 188 GHE 10401 pits Span 1.0 MHz GF 188 GHE 10401 pits Span 1.0 MHz
- Markar
Type | Bot | T | Hovalus | Fewalue | Function | Fumction Result | Type | Bot | T | Hovalue | Fewalue | Function | Fumction Result |
[ 1 LET99E2 GHz b down 315.7 kHz [ 1 LET99E1 GHz 21.56 dBm b down 09,7 kHz
TL 1 La793432 GHz 1 dem 3 26,00 da 1 1 LaT9347Z GHE -4.37 dBm nd& 26,00 da
T2 1 L 8B015ES GHz -4.05 dBm 0 factor 9553 T2 1 L 8B01568 GHz -5.11 dBm 0 factor 70,5

Date: 440G 2017 18853

Date: 4AUG 2017 181635

Highest Channel

Highest Channel

Spectrurm o Spectrum L
3500 dBm  Offset 15.20 0B = RBW 3 kHz Offset 1520 0B = RBW 3 kHz
M b BWT 633 U5 @ YBW 10 kM2 Mode Auto FFT EWT 633 WF @ YBW 10 kM Mode Auto FFT
EETE] = BT 71,64 dom|
- an 1909781000 GHz
26,00 di)
20 aum ol 20 dum 199, 700000000 ki1
64723
10 10 I
X i
0 o 5 0 o
.10 g8 —t £ 1 L ¥ | -10 g8
Wy /
20 o o C 20 o et
4 Y e i
30 o - = 30 o ~
F o Y
0 o S N 48, =
- o == 40 R ==
T M,
= e 50 e
0 i 0 i
GF 19098 GHz 10401 pits Span 1.0 MHz GF 19098 GHz 10401 pits Span 1.0 MHz
Markir Markir
Type | Bot | T | Hovalue | Fewalue | Function | Fumction Result | Type | Bot | T | Hovalue | Fowalue | Function | Fumction Result |
[ 1 LOCUTES GHz 22.31 dém b down 317.7 khz [ 1 LOCUTEL GHz 2144 dBm i down 299.7 kHz
TL 1 LA0F641Z GHZ -3.54 dBm 3 26,00 da 1 1 L. 9056492 GHz -3.43 dBm 3 26,00 da
T2 1 L DSAISES GHz -3.77 dBm 0 factor £011 8 T2 1 1 90994E9 GHZ -4.61 dBm 0 factor B3TE3

Date: 440G 2017 185008

Date: 440G 2017 189707
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

el Lavel 30,00 dbm

offset 1520 0B & RBW 100 kb2

Date: 4 AUS 2017 225040

Ref Lovel 30,00 dom  OMfset 19,30 0B @ RBW 100 kHx
At 30 08 BWT 19 s @ VBW 300 iHZ  Mode Auto FET At 3 dE BWT 19 s & VBW 300 kHz  Mode Aubo FFT
1P% Max 1P% Max
Wi Wi
20 dbm i 20 dbm b
4 67EBO000 Mz B e
10 dl 1760/ 10 dl b,
o '. o = T
L L ¥
10 o - 10 o -
20 e L ~ - :
v - R o o~ u - \ -
e i . \
=30 ol
40 gBm—t - 40 gBm—t 1
50 dRr 50 dRr
&0 dr . &0 dbm 1
CF B20,4 MHz L1 ity Bpan 10.0 MHz CF 18524 GHz L1 ity Bpan 10.0 MHz
Marker Marker
Typa | Rot | Tre | H-value | w-walue | Function | Function Result | Typa | Rot | Tre | H-value | ¥-value | Function | Function Result |
1 1 B2E 531 MHz 1961 dBm ridh_down 4675 Mz ML 1 LBEIER] GHz 19.10 dBm ridh_down 4675 Mrz
T 1 24,062 MHz .28 dBr ndE 26,00 dB T 1 1 BEODEZ GHz -5.75 o ndE 26,00 dB
T2 1 £ 14 gBn o factar 1766 T 1 1 314 q factar 6.0
) . .

Date: 4AUG 2017 H 8211

Middle Channel

Middle Channel

LT

Si

DT

Ruf Lowel 30,00 dém  Offset 15.20 dB w RBW 100 kHz

Date: 440G 2017 228186

Rof Lowel 30.00 dém  Offset 14.30 dB & RBW 100 bz
At M b BWT 19 5 @ VBW 300 k42 Mode Auta FFT M b BWT 19 5 = VW 300 Mode_suta FET
PR Mas PR Mas
CFTEY] 19,53 dBm CETEY]
- HBA5.53 100 MHz| 8
e o o 10 i e - o
P L ™ 4 SES0000D M2 ™
o 7 O factor 2 1785 10
7 3 .
0 a - 0 a -
If 4 |
10 o8 / - 10 o8 !
| \ i
20 B ! IV -~ 4 1 .
oo Snn, e R
pnere 1 e =
30 e "3 e
~40 g ~40 g
50 @B - 50 @B 1
60 e 60 e
GF B36,4 MHZ 10401 pis Span 100 MHz GF 188 GHr 10401 pis B Span 100 MHz
- Marker
Type | Bot | T | Hovalue | Fowalue | Function | Fumction Result Type | Bot | T | Hovalue | Fewalue | Function | Famction Result
ML B3E5.531 MHz 19.53 dBm B down 4,095 Mz ML 1 7% 18.27 dem B down 4,095 Mz
1 1 534.052 MHz -6.47 dBm i3 26,00 da TL 1 1.87 : -7.05 dBm i3 26,00 da
T2 1 38,738 MHz -6.39 gBm 0 factor 178.3 T2 1 1 38 OH? -6 88 dBm 0 factor an1 1
Date 440G 2017 28123 Date 4AUG 2017 3 &2 45
Spectrum e pecLrum I
Rof Lowel 30.00 dém  Offset 14.30 dB & RBW 100 bz fef Lewel 20,00 dém  Offset 15,
At M b BWT 19 5 @ VBW 300 k42 Mode Auta FFT M b BWT
PR Mas PR Mas
CFTEY] 30 dom|
e = rr— o ] w
o B - 4.6 5000000 M2 o 1
1 C @0 1
Tt T T
T ¥
10 e . -
| 1 1
<20 ohem—t H LY 1 .
et _— L EpS— ST R R
30 e e A
~40 g ~40 g
50 @B - 50 @B 1
60 e 60 e
CF 8466 MHZ 10401 pis B Span 100 MHz GF 10076 GHz 10401 pis B Span 100 MHz
- Marker
Type | Bot | T | Hovalue | Fewalue | Function | Fumction Result | Type | Bot | T | Hovalue | Fowalue | Function | Famction Result |
", 1 B4E.731 MHz 19.38 dem B down 4.675 Mz ", 1 Lo GHz 15.01 dem B down 4.675 Mz
1 1 544262 MHz .26 dBm i3 26,00 da TL 1 1.9 HE -7.22 dBm i3 26,00 da
T2 1 548 938 MHZ -6.67 dBm 0 factor 180.9 T2 1 1.909978 GHz -6.97 dBm 0 factor 407.8

Date: 440G 2017 H 8338

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HLZTK010

Page Number 1 A13 of A30

Report Issued Date : Nov. 08, 2017

Report Version : Rev. 01
Report Template No.: BU5-FG22/24/27 Version 1.2



saanias. FCC RF Test Report

Report No. : FG780201

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

el Lavel
AL

Offset 15,20 0B & RBW 100 kM2
10 it @ VBW 300 i Mode Aubo EET

1Pk Max

Oate: 4 ALG 2017 222000

ERTE]
20 ahm—t ! i
o, . | i
- L)
10 dim 4 —
0 cm— - / 1 |
']
| | |
10 o2 + T
|
20 dien—t | N— | Jl
fanA— ’ i
40 g —t 4 1
|
50 e T T
&0 mhm—t
|
| | ]
CF 1.7124 GHz LT gt Bpan 10.0 MHz
Marker
Typa | Rot | Tre | H-value | w-value | Function | Function Result |
[N 1 1711531 GHz 1800 dem i down 4675 MHZ
T 1 -7.74 dBm nd 26,00 dB
T2 1 -8.02 dBe Q facior LT
“ [

Middle Channel

Rof Lowel 30,00 dém  Odfset 15.20 dB & RBW 100 bz
AL 0 dh  BWT 19 45 @ YW 300 kW2 Mode Auto FFT

TPk Max

T CETEY]
i I et
- i i L 1.0
10
0 o
f
7 |
10 o8 :
20 aen 1
e i
|
40 e 1 -+
| |
50 1 ' 1
| |
60 g - 1
| |
! | 1 |
CF 1.7326 GHz 041 pits Span 10.0 MHz
Marker
Type | Bot | T | Hovalue TFewalue | Function | Famction Result
[ 1 L7 18.31 dém b down 4.675 Mz
Tl 1 -7.15 dém nde 26,00 d&
T2 1 -5.04 dEm Q factor 3704

Date: 4AUG 2017 22203

. .

Highest Channel

Rof Lowel 30,00 dém  Odfset 15.20 dB & RBW 100 bz
AL 0 dh  BWT 19 45 @ YW 300 kW2 Mode Auto FFT

TPk Max

T CETEY]
20 ™ T =
N R i
10
0 o
i |
10 o8
20 den 4 |
|
30 8- 3 .
s T |
| | |
40 - -+ “
| |
50 1 ' 1
| |
60 g - 1
| |
! | 1 |
CF 1.7526 GHz 041 pits Span 10.0 MHz
Marker
Type | Bot | T | Hovalue Fewalue | Function | Famction Result |
[ 1 L7 18.23 dém b down 4,685 MHz
Tl 1 nde 26,00 d&
T2 1 Q factor 3756

Date: 4AUG 2017 223107

(L
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

Occupied Bandwidth

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HLZTKO010

Report Template No.: BU5-FG22/24/27 Version 1.2

Mode GSM850

Mod. GPRS class 8 EDGE class 8
Lowest CH 0.244 0.251
Middle CH 0.243 0.251
Highest CH 0.242 0.252

Mode GSM1900

Mod. GPRS class 8 EDGE class 8
Lowest CH 0.243 0.246
Middle CH 0.243 0.242
Highest CH 0.242 0.243

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV

Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.14 4.16 4.15
Middle CH 4.15 4.15 4.15
Highest CH 4.14 4.15 4.16

Sporton International (Kunshan) Inc. Page Number : A15 of A30
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

GSM850 (GPRS class 8)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

1 (T

Date: 4 AUS 2017 178737

Ref Lavel 3430 dém  Offset 1430 0B RBW 10 kHz Ref Lavel 3430 dém  Offset 1430 0B RBW 10 kHz
Att 08 BWT  1E0E pr e VBW 30 kHZ  Mods Auto FET Att 08 BWT  1E0E pr e VBW 30 kHZ  Mods Auto FET
1Pk Maw 1P% Max
] 1 ] o
o o
N . w24 D Mg
o Oce Bw 24 - N, Dcc By 740 kHz
s ¥ i &
v
10 48 10 d8
\
0 0
10 e —t- —i ! -10 dey ]
-20 dRen——t= - - By -20 @ T ‘-
30 =
0 o e g e
50 :ﬂ — 50 o8
40 i 40 i
CF B24.2 MHz L1 ity Bpan 1.0 MHz CF B24.2 MHz L1 ity Bpan 1.0 MHz
Marker Marker
Typa | Rot | Tre | H-value | w-walue | Function | Function Result | Typa | Rot | Tre | H-value | ¥-value | Function | Function Result |
1 1 B24.271 MHz 26 54 dBm 1 1 2 27.30 dBm
T 1 824078132 MHz 12.40 dBm Oce Bw 243, 756243758 khz T 1 12.1E dB Oce Bw 250740250740 kHz
T2 1 24321878 MHz 11.85 dBm T2 1 7 i 345 "
) . .

Date: 4 AUS 2017 188533

Middle Channel

Middle Channel

B RBW 10 kHz

Rof Lowel 3420 dom  Offset 14

Rof Lowel 3430 dém  Offset 1430 0B RBW 10 kHz
Ml SWT L8965 & YEW 30 kM2 Mode auto FET

At b BWT 1896 15 ® VBW 30 kHZ  Mode Auto FET
I CFTEY] 1 M) 20 gBm
n 410000 MHz
I - i i
. . . 5 bW 143 kM.
¥ B \
10 dim = T 1 10 dim =t - . 4
0 e — —— 0 e — e e S S
-10 o= — 17 = -10 = -
~ = y ¥
=, s ~ -
20 e —rt f - 4 20 e —rt - . e
30 v -30 — e —
g Pt e
& L35 e
=E=—= —f———— | 5 === 50 dmar—— = E==—= == | I ===
60 o8 60 o8
GF B36,4 MHz 10401 pis Sipan 1.0 Mz GF B36,4 MHz 10401 pis B Sipan 1.0 Mz
- -
Type | Bot | T | Hovalue | Fewalue | Function | Fumction Result | Type | Bot | T | Hovalue | Fewalue | Function | Famction Result |
ML 1 CE 26.82 dBm ML 1 93641 T
1 1 B36.278122 MHz 13.42 dBm Jcc B 1 1 B36.275125 MHz 1161 dBm Jcc B 250, 745250749 kHz
T2 1 836.520379 MHZ 13.19 dBm T2 1 836.525374 MHz 12.02 dBm

Date: 440G 2017 178816

Date: 440G 2017 1BESOT

Highest Channel

Highest Channel

B RBW 10 kHz

Rof Lowel 3420 dom  Offset 14

Rof Lowel 3420 dom  Offset 14

AL b SWT Mode auto FET

Date: 440G 2017 178840

Wb BWT 6 45 ® VBW 30 kM2 Mode Auto FET
[T 1P Max
0 d M) y CFTEY] 16 dBm
3 it —t ) iy =t
30 ditry = a0 ity A
. . et B 51748 kg
;
10 ditm—+ ‘ 10 dibm——t {
0 e e e 0 e F—t——t——% e S S
-10 o= -10 o= .
20 dben—rt - 1 20 den 1 4o
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60 o8 60 o8
CF 848,86 MHz 10401 pis B Sipan 1.0 Mz CF 848,86 MHz 10401 pis B Sipan 1.0 Mz
- Mark e
Type | Bot | T | Hovalue | Fewalue | Function | Fumction Result | Type | Bot | T | Hovalue | Function | Famction Result |
ML 1 48,7331 MHz ML 1 548,818 MHz
1 1 B46.079121 MHz Jcc Bw 241756241758 kHz T1 1 H46.074120 MHz Jcc Bw 251, 748251748 kHz
T2 1 1546970379 MHI T2 1 48.975374 MHZ 751
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

GSM1900 (GPRS class 8)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

) wow

Date: 4 AUS 2017 155348

Spectrur e Spectrur
mof Lovel 3500 dbm  Offset 1520 0B RBW 10 kHz mof Lovel 3500 dbm  Offset 1520 0B RBW 10 kHz
Att 308 BWT 1B it @ VBW 30 kHz  Mode Auto FET Att 08 BWT  L1E0E pr e VBW 30 kH2  Mode Auto FET
1Pk Maw 1P% Max
. M) 2711 dhibm) 2 M)
: X = i 1 G, 0 1
" L 243 47757 kHz T, OceBw
20 o 20
w Ly
10 v - 10 -
7 £ \\,\
0 o 0 i 2 )
10 @b ———————4 1 s — 10 @b ———————4 e S & . —
. o
- I
20 8 - - 20 8
30 dB an @@ = = =
40, g e 40 g8
50 50
40 o —t - 60 den—t |
CF 183027 GHz L1 ity Bpan 1.0 MHz CF 183027 GHz L1 ity Bpan 1.0 MHz
Marker Marker
Typa | Rot | Tre | H-valug | w-walue | Function | Function Result | Typa | Rot | Tre | H-valug | v-value | Function | Function Result |
1 1 L BE01331 GHz 2711 dBm ML 1 L B501331 GHz 26 45 dBm
T 1 1 E5007012 GHz 13.46 dBm Oce Bw 243 757242757 khz T 1 1 BEOCTAL GHz 10.08 dB: Oce Bw 245, 754245754 kiz
T2 1 1. 85032168 GHz 13.06 dBm T2 1 1. 85032368 GHz 11.51
) . .

Date: 4 AUS 2017 189550

Middle Channel

Middle Channel

SCLPLT

Sp

Offset 152008 RBW 10 kHz

Ruf Lowel 3500 dém

LT

Offset 152008 RBW 10 kHz
SWT 1896 iF e YW 30 kHg

Aol Lowel 3
Mode auto FET

Date: 440G 2017 1854458

At M b SWT 1896 5 ® VBW 30 kM2 Mode Auto FET
[T
W W
S il 20 o il
T
20 dim — 20 dim =
¥ %
10 10 -
0 dm- - I 0 dem- -
.10 S —t — ] A .10 e J 1
20 o= s 20 o= -
30 i = B —— e
40, gL s 40 =
‘50 i ‘50 i
0 des 0 des
GF 188 GHE Sipan 1.0 Mz GF 188 GHE 10401 pis B Sipan 1.0 Mz
- Marker
Type | Bot | T | Hovalue | Function | Fumction Result | Type | Bot | T | Hovalus | Fewalue | Function | Famction Result |
ML 1 1679999 GHz ML 1 18799461 GHz 24.51 dBm
1 1 LBTIETALZ GHr Jcc Bw 242,757242757 Wz TL 1 1.B7TIETALZ GHE 10.54 dBm Jcc B 241, T5BZA1T58 kHz
T2 1 183017188 GHz 12 88 dBm 12 1 183011988 GHz 10.83 dBm

Date: 440G 2017 182032

Highest Channel

Highest Channel

LT

Date: 440G 2017 18554

35.00 dém  Odfset 15 L] RBW 10 kHz
M b SWT 1896 5 ® VBW 30 kM2 Mode Auto FET
[T
M1
30 o 30 o
X,
- B Pai,__p
20 dim = 20 dim =
J
10 v 10
7
0 - 3 0 - h*
-10 g8 - WS -10 cBm—r - 1
i o P
20 o= 20 o= - o
30 oBm | 308 e alc — -
Ly sl 40 g8
‘50 i ‘50 i
0 des 0 des
GF 19098 GHz 10401 pis B Sipan 1.0 Mz GF 19098 GHz 10401 pis B Sipan 1.0 Mz
Markisr Markisr
Type | Bot | T | Hovalue | Fowalue | Function | Fumction Result | Type | Bot | T | Hovalus | Fewalue | Function | Famction Result |
", 1 1,50962 GHz ", 1
1 1 190087912 GHz Jcc B 241756241758 kHz T1 1 . z Jcc Bw 242,757242757 Wz
T2 1 190992088 GHz T2 1 550
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

offset 14.30 0B RBW 100 kM2

el Lavel 30,00 dbm

el Lavel 30,00 dbm
AL 3008 BWT

Offset 15,20 0B RBW 100 kHz
10 |is @ VBW 300 iHz

Mode_uta FFT

Date: 4 AUS 2017 228530

At 30dE  BWT 10 5 @ VBW 300 kHZ  Mode suto EET
1P% Max 1P% Max
Wi Wi
20 an 20 an .
" P T oprsn, + - R = e - '
10 o 10 di &
o - o -
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_ ! . 20 e - E
I A et P 7 f o .
v e i e il - "
e
- 40 gBm—t 1
50 dRr 50 dRr
&0 dbm . &0 dbm 1
CF 8204 MHz LT gt Bpan 10.0 MHz CF 1052+ GHz LT gt Bpan 10.0 MHz
Marker Marker
Typa | Rot | Tre | H-value | w-walue | Function | Function Result | Typa | Rot | Tre | H-value | ¥-value | Function | Function Result |
ML 1 10 63 dBm ML 1 1 BE153] GHz 10.05 dem
T 1 7 MHz 10.58 dBm dec Bw 4135854135 MHz T 1 GHz 10.14 dBm dec Bw 4158842158 Mz
T2 1 BIB. 46793 MHz 10.53 dBm T2 1 544779 GHz 966 B
) T e ) (e

Date: 4 AUS 2017 H 8438

Middle Channel

Middle Channel

Date: 4AUG 2017 228506

Rof Lewel 20.00 dém  Offset 1430 dB RBW 100 kHz Rof Lewel 2000 dém  Offset 1520 dB RBW 100 kM2
AT M b BWT 19 5 @ YBW 300 kW2 Mode Auto FFT Mdh  SWT 19 45 @ YBW 300 kHz  Mode Auto FFT
PR Mas PR Mas
CETRN] 1945 oBm| CFTEY]
53100 MHz "
20 - - " o 20 % "
e Y 1.1 4146 M - oy W 4
I e = ¥ — |
10 10
0 a f 0 a I.
/ .
10 o8 - 10 o8 .
1 L S — 20 oo —f—— — 1 | S —
L
~40 g ~40 g
50 @B - 50 @B 1
60 e 60 e
GF B36,4 MHZ 10401 pis Span 100 MHz GF 188 GHr B - Span 100 MHz
- -
Type | Bot | T | Hovalue | Fowalue | Function | Fumction Result | Type | Bot | T | Function | Famction Result |
ML B3E5.531 MHz 19.45 dem ML 1 1 ]
1 1 834,31209 MHz Jcc Bw 4. 145554140 MHz TL 1 7 : Jec Bw 4. 145554140 MHz
T2 1 38 45704 MHZ T2 1 79 GHz 5

Date: 440G 2017 H &5 10

Highest Channel

Highest Channel

LT

RBW 100 khz

Rof Lowel 30,00 dém  Offset 14.3

DT

Offset 1520 FRW 100
19 5w VBW 300 &

Ruf Lowel 30,00 dém

3 b BWT Mode_Auta FFT

At M b BWT 19 5 @ VBW 300 kW2 Mode Auta FFT
PR Mas PR Mas
1] CFTEY] 19.13 dom|
o — e T d e TP, P 4
10 10
0 a T T 0 a I. T
10 o8 4 10 o8 4 -
~ o s = I ~ ot \
- 30 e
~40 g ~40 g
50 @B - 50 @B 1
60 e 60 e
CF 8466 MHZ 10401 pis B - Span 100 MHz GF 10076 GHz 10401 pis B - Span 100 MHz
- -
Type | Bot | T | Hovalue | Fowalue | Function | Fumction Result | Type | Bot | T | Hovalue | Fowalue | Function | Famction Result |
", 1 B4E.731 MHz 19.54 dem ", 1 1908731 GHz 19.13 dem
1 1 B44, 52208 MHz 10.51 dBm Jcc B 4.135864130 MHz TL 1 L 055021 GHE 9.67 cBm Jcc B 4. 145854140 MHZ
T2 1 B4E.EST04 MHZ 10.39 dBm 12 1 1909648 GHz 5.79 dBm

Date: 440G 2017 H 8544
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saanias. FCC RF Test Report

Report No. : FG780201

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Offset 152008 RBW 100 kH2
10 it @ VBW 300 i+ Mode Aubo EET

el Lavel
AL

1Pk Max

I CHl]
20 dam— 4 X ! L
T T Yec fi 114
o) &, PR e Ry 3
10 dim 4
| f |
o cBy 1 ¢ .
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10 o2 -
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20 g e .
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|
50 e . t
&0 mhm—t l
] | |
[CF L.71z4 aHz LT gt Bpan 10.0 MHz
Marker
Typae | Rot | Trc | H-value | ¥-walue | Function | Function Result |
[ 1 1711531 GHz 17.75 dBm
T1 1 8.70 dBm ce Bw 4, 145EEa148 Mz
T2 1 9.10 dBe

Cate: 4 ALG 2017 223343

.

Middle Channel

Rof Lowel 30,00 dém  Odfset 1520 dB  RBW 100 kb2
0 dh  BWT 19 45 @ YW 300 kW2 Mode Auto FFT

T CETEY]
i 1 4.1
10 T
| |
0 o T |
10 +
|
20 e 2l :
o | |
W s | =
40 e —t -t
|
50 i '
{
60 o
|
GF 1.7326 GHz 10401 pis Span 100 MHz
Marker
Type | Bot | T | Hovalue | Fewalue | Function | Famction Result |
" 1 aHz 16.35 dBm
1 1 9.54 dBm Jcc Bw 4. 145554140 MHz
T2 1 520 dBm

Date: 4AUG 2017 223438

e .

Highest Channel

Rof Lowel 30,00 dém  Odfset 1520 dB  RBW 100 kb2
AL 0 dh  BWT 19 45 @ YW 300 kW2 Mode Auto FFT

T T CETEY]
| | 1
20 5
| N e e
10 1 T
| |
0 o T |
10 +
|
o v +
| { AL
40 e —t * -t
| |
50 i '
{
60 o
|
GF 1.7526 GHz 10401 pis Span 100 MHz
Marker
Type | Bot | T | Hovalue | TFewalue | Function | Famction Result |
", 1 L7 GHz 16.35 dem
1 1 9.50 dem Jec Bw 4, 155544150 MHz
T2 1 5.18 dBm

Date: 4.AUG 2017 222500
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

Conducted Band Edge

GSM850 (GPRS class 8)

Lowest Band Edge

Highest Band Edge

Ref Level 30,00 dBm
Szl Count 50/50

Offset

14.30 d8 Mode Auto Sweep

®1 Max

Ref Level 30.00 dBm
SGL Count 50,50

Offset 14.30 d8

Mode Auto Sweep

I

Date: 4 AUG 01T 18:58:30

Lt ¢ k PAR:
I RIOUS_)INE PARS INE_ABS
20 dim
10 dém
0 dim
10 dB
NE,
fl S
o ks i 50 dbm = —
"
T -60 dBm +
bt L o
Start 820.0 MHz 2003 pis Stop 824.5 MHz | |[[8tart 848.5 muz 2003 pts Stop 8550 MHz
| Spurious Emissions  Spurious Emissions
|__Rongelow | Rangeup | REW | Frequency | Powerabs |  alimit Rongelow | Rangeup | RBAW | i | Powerabs |  auimit |
520.000 MHz §23.000 MHz 100,000 kHz 622.56963 MHz -51.14 dBm | 48,500 MHz 849000 Mz 10.000 kHz 848, 79591 MHz 18.97 dBm -16.03 db
823,000 MHz 824,000 Mz 3.000 kiz -20.82 dBm 849.000 Mz 850,000 M 3.000 kHz 849.00299 MHz -21.58 dim -B.58 db
824.000 MHz B24. 500 MHz 10,000 kHz - #50.000 MHz 855,000 MHz 100.000 kHz B50, 01249 MHZ -50.65 dBm -37.65 dB
Y T & - } [T
\ ’h L JL J
Date: 4 AUG 2017 180024 Dete: 4 AUG.2017 180215
Lowest Band Edge Highest Band Edge
Spe |
Ratiavel 30.00 dam ONEot 14,50 0 Mods Auta Swasp Ref Level 30.00 dém  Offset 14.30 d& Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max
Limit fheck PARS 5P LB
ine _BPURIOUS a PAES ine INE_ABS
20 :‘Hi_\ PURIO! INE_AR! A o0 ,‘I\ 1
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0 B L 0 fibm-y
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\ o
=10 diimt
_ 8| B
g s . i | i < f l;*( Jo lI
-30 di }, {20 dem h
-40 dB [ 40 B
-850 d -50 dBi
R —"—— . 1“ rmmw,.,. o
-60 dim y "
i e
iy
Start 820.0 MHz 2003 pts Stop B24.5 MHz Start 848.5 MHz 2003 pts Stop 8550 MHz
'Spllril‘lui Emissions .Spllﬂuns Emissions
Range Low | Rangeup | RBW 1 Frequency |__Powerabs | Alimit | Rengelow | Rangeup | RBW | Frequency | Powerabs | aLimit
20,000 MHz 823,000 MHz 100,000 kHz 82299850 MHz 50.6 -37.69 dB 848,500 MHz 849.000 Mz 10.000 kHz 848, 78792 MHz 16.96 dBm -18.04 di
000 MHz §24.000 MHz 3.000 kHz 623.96902 MHz -26 -13.20 d §49.000 MHz 850,000 M 3.000 kHz 849.00100 MHz -27.32 dém -14.32 dB
824.000 MHz 824,500 MHz 10,000 kHz B24. 22904 MHz 17 -17.21 di 850.000 MH2 AEE 000 MHz 100.000 kHz BED, 00250 MHz -E0.26 dbim -37.26 db
K L J L JL ) T &
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

GSM1900 (GPRS class 8)

Lowest Band Edge

Highest Band Edge

Spe 1 | IEIJ £ trum | ;n%x
e -
RefLevel 30,00 dom  Offset 15.20 dB Made Auto Sweep Ref Level 30.00 dBrm  Offset 15.20 48 Mode Auto Sweep
SGL Count 50/50 SGL Count 50,50
®1 Max I
Limibi Gheck PAR! _SPUENAIE CHBE 9
i 5 )i 5 PakS e |FPURIOUS_)LINE_ABS
20 ghine _SPURIOUS_} INE_ARS A 20 b
10 dim !] i 10 gEn |\
0 dim [' “—- o Lu ] 1
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- ! L -1 dam—t
-20 dBi JJ \ 0 dBm iH
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i
40 di i § HE
o . B P— J 40 '\i s C— -
50 di -50 dBm.
600 dB: M 601 dBm
Start 1.845 OHz 2503 pts Stop 1.8505 GH2 gtart 1.9095 GHz 2503 pts Stop 1.915 CHz
| Spurious Emissions | Spurious Emissions
| __Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | RangeUp | REW | |  Powerabs | ALimit |
1.845 GHz 1,849 GHz 1.000 MHz 1.84898 GHz -36.60 dBm | -23.60 d& 1.509 GHz ] 10.000 kHz 1.90978 GHz 21.14 dBm -13.86 dB
1,849 GHz 1,850 GHz 3.000 kHz 1. 85000 GHz 22 .44 dBm -8, 44 dB 1.910 GHz 3.000 kHz 1.91001 GHz -20.57 dbm -7.57 db
1.850 GHz 1.851 GHz 10,000 kHz 185018 GHz 5 dBm =13.65 dB 1.911 GHz 1,000 MHz 1.91101 GHz -38.00 dBm ~25.00 di
X | . L
\ AN L J1L J

DCate: 4 AUG 2017 19:58:22

Date: 4 ALG. 2017 19:58:50

GSM1900 (E

DGE class 8)

Lowest Band Edge

Highest Band Edge

e (o
Spectrum I l“é?‘J Spectrum | I=
RefLevel 30,00 dém  Offset 15.20 d8 Moda Auto Sweep RafLovel 30.00 dBm  Dffset 152048 Mode Auto Sweep
SGL Count 50/50 SGL Count 50450
[®1 Max @1 Max
Limit k _SPUERHIE Rl L
= hi.‘\\- FPURIOUS INE_ABS [FPURIOUS ) INE_ABS
20 dim
10 dBm
i
= ey Fas o Aerprpebe i Ff \h L R = ey Fme rr A
- 4 -50 dBm
60 dBm r
Stort 1.845 GHz 2503 pts Stop 1.8505 GHz J || start 1,9095 GHz 2503 pts Stop 1,915 GHz
Spurinus Emissions '-Spllﬂulls Emissions
|__Rangelow | Rangeup | ROV Fraquency | Powerabs | Alimit | Renge Low Range Up | REW | Froquency | Powerabs | ALimit
1.845 GHZ 1,849 GHz 1.000 MHz 184900 GHz 34.57 dBm -21.57 dB 1.506 GHz 1.910 GHz 10.000 FHz 1.90978 GHz 23.08 dém “11.92 db
1.849 GHz2 1.850 GHz 3,000 kHz 1.84007 GHz -23.34 dBm -10.34 dB 1.910 GHz 1.911 GHz 3,000 kHz 1.91003 GHz -25.53 dém -12.53 dB
1.850 GHz 1.851 GHz 10,000 kHz 185014 GH: . Bm ~11.7% d& 1.911 GH2 1.91E5 GHz 1.000 MHz 1.91103 GHz -35.19 dbm - 19 dis
L L Ready m A 4|l N b, Ready -Ilnlﬁ g y
Date: 5AUG 2017 00 18:55 Date: 5AUG 2017 002517
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saanias. FCC RF Test Report Report No. : FG780201

WCDMA Band V (RMC 12.2Kbps)
Lowest Band Edge Highest Band Edge

5| L 1 I
Ref Level 30,00 dém  Offset 14,30 d8 Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.30 02 Mode Auto Sweep
SGL Count 100/100 SGL Court 100/100
@1 Avgrr [®1avgmwr
Limilt € k PaRS _SPUEHAECHNE _ T
d % A b PARS ne _FPURIOUS_JINE_ABS
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-60 dBm
Start 820.0 MHz 2503 pts Stop 829.0 MHz | | [ start 844.0 Muz 2503 pts Stop 8550 MHz
| Spurious Emissions | Spurious Emissions
| Rangelow | Rangeup | REW | Frequency | powerabs | ALimit | Rangelow |  Rangeup | REW | P |  PowerAbs | ALimit |
620,000 MHz 623,000 MHz 100,000 khz 62288462 MHz -33.18 dbm | -20.18 dB Sd.000 MHZ 849000 Mz 300000 kHz 845, 75574 MHz B.01 dBm -26.99 OB
B23.000 MHz B24.000 MHz £0.000 kHz B23.59000 MHz -32,77 dBm -19.77 dB 845,000 MHz AE0,000 M 50.000 kHz 84%.00100 MHz -33.29 dim -20.29 db
524.000 MHz B29.000 MHz 100,000 kiz B25.51558 MHz .05 dBm -26.91 dB 850,000 MHz 855,000 MHz 100,000 kHz B50,11738 MHz -34.10 dBm -21.10 dB

X T & T
b g ’ L J L 4

DCate: 4 AUG 2017 22:58:30 Date: 4 ALG 2017 230215

WCDMA Band Il (RMC 12.2Kbps)
Lowest Band Edge Highest Band Edge

i+
RefLevel 30,00 dém  Offset 15.20 d8 Moda Auto Sweep RafLovel 30.00 dBm  Dffset 152048 Mode Auto Sweep
SGL Count 1004100 SGL Count 100,100
@1 fvgiwr @1 AvgPwr
Limit heck PARS _SPUENHECH L
ne @ % 5 PARS e IRIOUS_LINE_ABS
20 :lﬂi—‘ PURIOUSE_| INE_AB! Al 20 dbme .
10 dBm 10 dBm—t—
=y
0 diy
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/ h )
1 d
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50 dBm
60 clBm
Start 1645 GHz 2500 pts Stop 1,855 GHz | || Start 1.905 GHz 2503 pts Stop 1,915 GHz
Spurinus Emissions '.spuﬂuns Emissions
|__Rangelow | Rangelp | REW 1 Frequency | Powerabs | Atimit | Renge Low Range Up | RBW | Froquency | Powerabs | aLimit
1.845 GHZ 1,849 GHz 1.000 MHz 184860 GHz ~26.79 dBm -13.79 dB 1.908 GHz 1.910 GHz 100.000 kHz 1.90613 GHz 7.46 dbm -27.54 db
1.848 GHz 1.850 GHz 50,000 kiz 184902 GHz -32.89 dém -19.89 dB 1.910 GHz 1.911 GHz 50.000 kHz 1.91009 GHz -35.05 dBm -22.05 db
1.850 GHz 1.855 GHz 100,000 kHz 185083 GHz 7.64 dBm -27.36 db 1.811 GHz 1,915 GHz 1,000 MHz 1.91108 GHz ~27.20 dbm 214,20 db

[ [ ) T e [ )i ) L —
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum J Spectrum I =
Ref Level 30,00 dém  Offset 15.20 d8 Mode Auto Sweep RefLevel 30.00 dBm  Offset 15.20 d8 Mode Auto Sweep
Sl Count 100,100 SEL mt 100,100
[* wvgrwr
m ry | -] 6 CHBER AR A
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t 20 dEm
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e e s e
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P 400 e \
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-50 di -50 dBm
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Start 1.705 GH, 2503 5t 715 OH;
e L z pts op 3 Start 1.75 GHz 2503 pts Stop 1.76 GHz
purious Emissions [ Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | REW | F |  Powerabs | ALimit |
1,705 GHz 1.709 GHz 1,000 MHz 1,70872 GHz -25.34 dBm 2 1.750 GHz 1.755 GHE 100.000 kHz 1.75101 GHz 7.08 dim -27.92 di
1,709 GHz 1,710 GHz £0,000 kHz 1, 70862 -31.24 dBm 1.7585 2 1.7 50,000 kHz 175508 GHz ~34.48 dBm -01.48 db
1.710 GHz 1.715 GHz 100,000 kHz 1, 71153 GHz 6.54 dBm 1.756 GH2 1.760 GH 1,000 MHz 1.75601 GHZ -30.49 dém -17.4% d&
-
| 1%
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

Conducted Spurious Emission

GSM850 (GPRS class 8)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

24.30 dbm  Offsst 14.30 B Moxle Auto Sween

SRIDUE_|INE_A

30 dbm

Offset 14.30 B Moxle Auto Sween

ABE

50 8
40 g 40 g
70 g . 70 g .
Start 90.0 MHz FO005 pts Htop 9.0 GHz Start 90.0 MHz FO005 pts
Spurious Emissions Spurious Emissions
Range Low | REW Power Abs | avimit | Range Up | REW l Frequancy |
3 1z 1.000 MHz -36.%8 dBm 2 1.000 MHz T42 02645 MHr
1,000 Mz -36,65 dBm 1,000 Mz 904,69130 MHz
1,000 MHz -36.31 dim 1,000 MHz 28314 GHz
1,000 Mz -31.44 dim 1,000 Mz £.84035 G
1,000 MHz - i 1,000 MHz 7.08561

Date: 4 AUS 2017 180406

[Date: 4 AUS 2017 190204

Middle Channel

Middle Channel

Ref Level 2430 dem
SGL Count 1010

Offset 14.30 B

20 ghiffls
Line

10 dlibrry ==t

0 clm—r

Ref Level 2430 dem
la}

Offset 14.30 B

fm s

0 clm—r

50 o 50 o
&40 B &40 B
0 B 0 B
Btart 300 MHz ENIE 9.0 GHz Btart 300 MHz THOOS pts ENIE 9.0 GHz
Spirinis Emission
Raive Lave | Rangetp | W 1
D. 0 820.000 Mex 1,000 Wz
1.000 Mz 3 B
1.000 Mz -36.52 dém
1,000 Wz -31.51 dém
1.000 M-z -34.34 dBm

Date: 440G 2017 180533

Date: 440G 2017 190338

Highest Channel

Highest Channel

Ref Level 2430 dem
SGL Count 1010

Offset 14.30 B

Mosle Auta Sweep

1L Mas

20 ghiffls
[

10 dlibrry ==t
0 dm—rt

-10 g

Ref Level 2430 dem
SGL Count 1010

Offset 14.30 B

0 ablfl Gueck
o

10 dlibrry ==t

0 dm—rt

B.ELOBS GHr

11 d@

50 o <50 o
&40 B &40 B
0 B 0 B
Htart 300 MHz ENIE 9.0 GHz Htart 300 MHz THOOS pts ENIE 9.0 GHz
Spirinis Emission
Power Abs | ALimil | (21 1
1,000 Mz
1.000 Mz
1.000 Mz
641562 GHr -30.64 dBm 1,000 Wz
1.000 M-z

Date: 440G 2017 180548

TILLINIT o8

Date: 440G 2017 1904458
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saanas. FCC RF Test Report

Report No. : FG780201

GSM1900 (GPRS class 8)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

& &
Ref Level 25.20 dim  Offset 1520 o8 Rof Lovel 2620 dim  Offset 1520 o8 Mosle suto Sween
56 Count 1 56 Count 10/10
)
0 g2 50 g2
50 e 50 e
70 g 70 g
Start 40,0 MHz +Ina6 pts Stop 19.1 GHz Start 40,0 MHz +Ina6 pts Stop 19.1 GHz
|spurous Emisslons |spurous Emisslons
l Frequancy | woworabs |  auimi | | EBW | Frequancy |
WH -6 44 dim 2344 B 1.000 Wz 907.65387 MHZ
-3 .46 dBm ~23.46 0B 1.000 Mz
-35,07 dim 07 g8 1,000 Mz
-17.72 B 1,000 MMz
-16.80 68 1,000 Mz
~17.08 08 1,000 MHz

Date: 4 AUS 2017 300145

Date: 4 AUS 2017 153238

Middle Channel

Middle Channel

Rof Level 2520 dém  Offset 15 20 0B

Spe

Rof Level 2520 dém  Offset 15 20 0B

SGL Count 10,10 SGL Count 10,10
1 Mau
EIE_ AR Paf AR
0 0
10 o ' 1 10 o ' 1
20 dBm—F— 20 cBem——
30 e = l ! 30 e
50 o8 50 o8
&0 0B &0 0B
70 o8 70 o8
Btart 300 MHz Btog 191 GHz Btart 300 MHz Btog 191 GHz
Spurious Emissions Spurious Emissions
Range Up | Range Low | Range Up
1,000 10000 M [ E
13,000 GH.
15.100 GHz

Date: 440G 2017 200306

Date: 440G 2017 183347

Highest Channel

Highest Channel

Rof Level 2520 dém  Offset 15 20 0B
SGL Count 1010

50 o

&0 o

70 o

Htog 18.1 GHz

Btart 300 MHz

—
Spurious Emissions

Rof Level 2520 dém  Offset 15 20 0B
SGL Count 1010

10 dlibrny ==t

0

10 dem—p 1 1

20 o8

o -

50 g

&0 o

70 g8
Btart 30.0 MHz
Spurious Emissions

Htog 18.1 GHz

| Powerabs | AL Rangolow |  Rangelp |
r .23 dim 2323 8
B3578 Gl 35,48 divm 180366 GHr
2.99302 GHz ~35.48 dBém ~22.48 dB& 285473 GHz
£.£1831 GHz -31,14 dém -18.14 08 1,000 MHz £.58160 GHz
1196450 GHr -33.07 dém -20.07 dB 1,000 Mz o
1700760 GHz -394 dim 1.000 WiHz

Date: 440G 2017 200433

Date: 440G 2017 1835 16
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

INE_AB#

Ref Lovel 2 Offset 15 20 B Moxle Auto Sween

SGL Count 10/

50 g8
50 e
40 g
70 g
70 e
Start 40,0 MHz +Ina6 pts Stop 19.1 GHz
Start 90.0 MHz FO005 pts Htop 9.0 GHz Eevissions
Spurious Emissions | Fongeup | RBW | Frequancy | Powerabs | ALimit |
Ramgalow | Rangeup | REW l Frequancy | powerabs | avimi | 000 GH: 1,000 Mz B6E.ET 306 MHZ -36.38 dom -23.38 B
3 12 1.000 M-z B1%.B0260 MHr -32.01 dBm ~19.01 o8 1.000 Mz
B85 1,000 Mz -23.37 0B 1,000 Mz
1,000 MHz -22.03 B 1,000 MHz
1,000 Mz -19.05 68 1,000 Mz
1,000 MHz -22.40 0B 1,000 MHz

Date: 4 AUS 2017 230342

Date: 4 AUS 2017 H 8513

Middle Channel

Middle Channel

Spectrum

Ref Level 24.30 dém  Offset 14.30 B

SGL Count 10,1

1 Mau

20 dbifl Ghock. T I T
1 e pa

AR

10 dlibrry ==t -

50

40 o8

70 o

Btart 30.0 MHz Stop 9.0 GHz

Spectrum  #
Ref Level 2520 dém Offset 15 20 cB
SGL Cownt 10,10

1 Max

AR

Spurious Emissions
Rangs Liw | Power Abs | ALt |
3 .82 ditm 23.62 dib
-37.03 dim
-56,00 dém
-31.22 dém
-33.74 dim

7.HHBZ GHE

&0 0B
70 o8
Blart 30,0 MHz 06 pis Btog 191 GHz
Emissions
Range Low | Range Up [ | Frequancy | Powerabs | avimig |
0 M t & (TR r 1 2207 08
23.60 dé

-34.87 dim -21.87 d8
7 -29.59 dém -16.59 dé
13.000 GH 1,000 Mz 712 GH; -32,14 dém -19.14 08
19.100 GHz 1.000 Mz 37146 GHZ -29.84 dim 24 0B

Date: 440G 2017 330514

Date: 440G 2017 3 6738

Highest Channel

Highest Channel

Bm  Offset 14.30 B

10 it == . X
odn— -
-10 e —r- - 1

50

40 o8

70 o

Btart 30.0 MHz Stop 9.0 GHz

Pawer Abs |
57,45 ditm
-33.58 dim
-34.11 dém
-31.52 dém

26 dim

CLrLT [
Rof Lovel 2520 dBm  Offset 1520 cB
SGL Count 10,10
1 Mau
10 dim=—t - 4
0
10 gsen—} - 1
20 cBen—F—
30 i
50 o
&0 oB
70 o5
Btart 300 MHz 006 pts Htop 19.1 GHz
Frequancy |
07750070
L51507 GHz
£.57438 GHz
7.62576 |
GHz

Date: 440G 2017 730636

Date: 440G 2017 3 8530
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Report No. : FG780201

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Mode Auto Sween

Ref Level 30.0
56 Count 10,
L Man

50 g t

60 B

| |
Stort 90.0 MHz 0006 pis fitop 18.0 GHz
spurious Emissions
Range Low

| Frequancy
: 57.10855 |

1.000 Mz
1.000 Mz
1.000 MHz
1,000 MHz

Cate: 4 ALG 2017 223344

Middle Channel

Offset 15 20 B Mosle Auta Sweep

50 o T T
o0 e ! !
| | |
Btart 30.0 MHz 48006 pts Stog 18.0 CHz
Spurious Emissions
Rangalow |  Rangeip | [ 1 Fraquancy |___Power abs | Aimit |
3. 0 MHE 1.000 GHg 1.000 MHE &0%, 16402 1 3,72 dibm 2 I
1,000 m
1.000 56 dBm
1,000 9,94 dém

33,13 dBm

1,000 Mz
1.000 Mz -78.86 dim

Date: 4AUG 2017 223538

Highest Channel

Offset 15 20 B Mosle Auta Sweep

50 o

&0 o8

Blart 30,0 MHz
Spurious Emissions
Rangalow |  Rangeip |
10,000 MHE 1.000 Ghg

Date: 4AUG 2017 223714
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«aanas. FCC RF Test Report Report No. : FG780201
Frequency Stability
Test Conditions | Middle Channel (Gf:yflggs 5 (E[?Gsév'flggs 5 zEEJL
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060 0.0108
40 Normal Voltage 0.0048 0.0036
30 Normal Voltage 0.0036 0.0060
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0024 0.0012
0 Normal Voltage 0.0179 0.0263
-10 Normal Voltage 0.0012 0.0096 PASS
-20 Normal Voltage 0.0299 0.0072
-30 Normal Voltage 0.0096 0.0215
20 Maximum Voltage 0.0108 0.0251
20 Normal Voltage 0.0048 0.0155
20 Battery End Point 0.0012 0.0012
Note: Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V
Test Conditions Middle Channel (Ggggl?:sos 8) (Eggll\inl?:sos 8) N'::::i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005 0.0037
40 Normal Voltage 0.0106 0.0122
30 Normal Voltage 0.0128 0.0011
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0048 0.0037
0 Normal Voltage 0.0016 0.0005
-10 Normal Voltage 0.0021 0.0016 PASS
-20 Normal Voltage 0.0117 0.0027
-30 Normal Voltage 0.0085 0.0096
20 Maximum Voltage 0.0090 0.0117
20 Normal Voltage 0.0133 0.0090
20 Battery End Point 0.0122 0.0005
Note:

1. Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saanias. FCC RF Test Report

Report No. : FG780201

Test Conditions | Middle Channel gﬁ%’ﬂg_gi’;ﬂ; 22:;:11

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0215
40 Normal Voltage 0.0072
30 Normal Voltage 0.0191
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0335
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0060 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0311
20 Maximum Voltage 0.0227
20 Normal Voltage 0.0024
20 Battery End Point 0.0239

Note: Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V

Test Conditions Middle Channel x:;%w:ggzgzsl; Nl;itr:i;.

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0074
40 Normal Voltage 0.0005
30 Normal Voltage 0.0064
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0101
0 Normal Voltage 0.0053

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0096
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0043
20 Battery End Point 0.0005

Note:

1. Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saanias. FCC RF Test Report

Report No. : FG780201

Test Conditions | Middle Channel ‘{L?WDCMQ_BZ;’LCL L‘)’ N';':';';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0098
40 Normal Voltage 0.0087
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0023
-10 Normal Voltage 0.0115 PASS
-20 Normal Voltage 0.0127
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0012
20 Battery End Point 0.0035
Note:

1. Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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GPORTON LAG.

FCC RF Test Report

Report No. : FG780201

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GPRS class 8)

Frequenc ERP Limit Over SPA S:G. TX Cable | TX Antenna Polarization
Channel ( l?lle ) y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -45.62 -13 -32.62 -51.60 -47.94 1.33 5.80 H
2508 -30.62 -13 -17.62 -43.69 -33.79 1.58 6.90 H
Middle 3348 -60.78 -13 -47.78 -69.99 -64.28 1.85 7.50 H
1672 -60.19 -13 -47.19 -62.06 -62.51 1.33 5.80 V
2508 -31.60 -13 -18.60 -43.85 -34.77 1.58 6.90 V
3348 -62.82 -13 -49.82 -71.84 -66.32 1.85 7.50 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
i Over SPA S.G. TX Cable | TX Antenna S
Channel Fr(elc\]nl:lezn)c y ( :::‘ ) (:':n"t) Limit Reading Power loss Gain POI?:Izva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672 -60.03 -13 -47.03 -62.63 -62.35 1.33 5.80 H
2510 -48.38 -13 -35.38 -58.93 -51.55 1.58 6.90 H
Middle 3348 -63.84 -13 -50.84 -73.05 -67.34 1.85 7.50 H
1672 -64.36 -13 -51.36 -66.23 -66.68 1.33 5.80 V
2510 -46.89 -13 -33.89 -57.30 -50.06 1.58 6.90 V
3348 -63.33 -13 -50.33 -72.35 -66.83 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (GPRS class 8)
i Over SPA S.G. TX Cable | TX Antenna S
Channel Fr(elc\]nl:lezn)c y (EIBR::) (:gnn"t) Limit Reading Power loss Gain PoIe(z:Izva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3759 -62.60 -13 -49.60 -66.11 -67.59 1.88 6.87 H
5640 -57.96 -13 -44.96 -66.15 -65.26 2.38 9.68 H
Middle 7521 -62.79 -13 -49.79 -74.82 -71.86 2.74 11.81 H
3759 -61.67 -13 -48.67 -65.46 -66.66 1.88 6.87 V
5640 -59.88 -13 -46.88 -68.45 -67.18 2.38 9.68 V
7521 -63.93 -13 -50.93 -74.64 -73.00 2.74 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG780201
GSM1900 (EDGE class 8)
- Over SPA S.G. TX Cable | TX Antenna S
Channel Frf'?nl;zn; y (5l;:) (:I:r:) Limit Reading Power loss Gain Pol?:lllzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3759 -57.96 -13 -44.96 -61.47 -62.95 1.88 6.87 H
5640 -53.27 -13 -40.27 -61.46 -60.57 2.38 9.68 H
Middle 7521 -63.30 -13 -50.30 -75.33 -72.37 2.74 11.81 H
3759 -61.93 -13 -48.93 -65.72 -66.92 1.88 6.87 V
5640 -61.80 -13 -48.80 -70.37 -69.10 2.38 9.68 V
7521 -65.03 -13 -52.03 -75.74 -74.10 2.74 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
i Over SPA S.G. TX Cable | TX Antenna S
Channel Fr(e'(\]nl:lezn)c y ( :::‘ ) (:gnn"t) Limit Reading Power loss Gain PoIe(z:Izva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1672 -62.23 -13 -49.23 -64.83 -64.55 1.33 5.80 H
2509.2 -44 .10 -13 -31.10 -55.85 -47.27 1.58 6.90 H
Middle 3348 -63.72 -13 -50.72 -72.93 -67.22 1.85 7.50 H
1672 -63.53 -13 -50.53 -65.40 -65.85 1.33 5.80 V
2509.2 -41.63 -13 -28.63 -53.00 -44.80 1.58 6.90 V
3348 -64.16 -13 -51.16 -73.18 -67.66 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
i Over SPA S.G. TX Cable | TX Antenna S
Channel Fr(e'(\]nl:lezn)c y (EIBR::) (I‘;';::) Limit Reading Power loss Gain POI?:Izva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3759 -67.64 -13 -54.64 -71.15 -72.63 1.88 6.87 H
5640 -66.25 -13 -53.25 -74.44 -73.55 2.38 9.68 H
Middle 7521 -60.73 -13 -47.73 -72.76 -69.80 2.74 11.81 H
3759 -65.07 -13 -52.07 -68.86 -70.06 1.88 6.87 V
5640 -65.23 -13 -52.23 -73.8 -72.53 2.38 9.68 V
7521 -60.67 -13 -47.67 -71.38 -69.74 2.74 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)

Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465 -59.06 -13 -46.06 -65.85 -63.95 1.81 6.70 H
5199 -55.08 -13 -42.08 -67.76 -61.98 2.23 9.13 H
Middle 6930 -54.88 -13 -41.88 -70.06 -62.94 2.60 10.66 H
3465 -61.58 -13 -48.58 -66.78 -66.47 1.81 6.70 V
5199 -56.67 -13 -43.67 -70.22 -63.57 2.23 9.13 V
6930 -54.80 -13 -41.80 -69.85 -62.86 2.6 10.66 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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